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INTRODUCTION

SCOPE

This Repair Parts and Special Tools List (RPSTL) contains parts for the M-ATV Base Model M1240, M-ATV Variant
Model M1240A1, and the M-ATV Variant Model M1245. While the majority of parts and quantities are common
between the three models (M1240, M1240A1, & M1245), variant specific figures have been created to show
differences in configuration. M-ATV Variant Model M1240A1 and the M-ATV Variant Model M1245 figures should
be used in conjunction with the comparable figure(s) for the M-ATV M1240 Base Model when applicable.
Additionally, M-ATV Variant Model M1240A1 and M1245 figures may be referenced for Base Model M1240
vehicles that have been modified with multiple field service upgrade Kkits.

GENERAL
In addition to this Introduction work package, this Parts Manual is divided into the following work packages:

Repair Parts List Work Package. This work package includes a list of spares and repair parts authorized by this
RPSTL for use in the performance of maintenance. MRP (Mandatory Replacement Parts) are identified in many
illustrations by a circle around the callout. Figures with more than one illustration are identified as Sheet 1 of the
final page count. Repair parts kits and consumables are listed separately in their own figures.

Special Tools List Work Package. This work package includes a list of special tools, and special support
equipment authorized by this RPSTL. Tools that are components of common tool sets are not listed.

Part Number to National Stock Number (NSN) Cross Reference Work Package. This work package lists all
referenced part numbers and their associated NSN if available.

EXPLANATION OF COLUMNS IN THE REPAIR PARTS AND SPECIAL TOOLS LIST WORK PACKAGES

EXAMPLE

) () ®3) (4) G  (©)
FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0100 ENGINE ASSEMBLY
FIG. 001 ENGINE ASSEMBLY (M1240)

1 1 3660751 CLIP,CUSHION ....... .. ... .. i 2 EA

Column (1) - Fig. Number assigned to identify the figure or illustration.

Column (2) — Item. This number is assigned to the listing entry and is used to identify items in the illustration.
Not all items are called out in the illustrations. ltems not identified by an Item Number are labeled NI,
(Not Illustrated).

Column (3) — Part No. Indicates the primary number used by the manufacturer (individual, company, firm,
corporation, or government entity, which controls the design and characteristics of the item by means of its
engineering drawings, specification standards, and inspection requirements) to identify an item or range of items,
or it is a number issued by vehicle OEM to identify the item.
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Column (4) — Description. Indicates the item name and, when required, the minimum description to identify the
item.

Column (5) — Qty. Indicates the quantity of an item per assembly.

Column (6) — Unit of Measure (U/M). Indicates the measure used in performing the actual maintenance function.
This measure is expressed by two-character alphabetical abbreviations (e.g., EA, IN, PR). If the unit of measure
differs from the unit of issue, requisition the lowest unit of issue that will satisfy the requirements.

EXPLANATION OF COLUMNS IN THE BULK ITEM LIST WORK PACKAGES

EXAMPLE
() ) ®3) 4) ®)
NSN CAGE PART DESCRIPTION QTY.
CODE NUMBER
4720-01-164-7803 45152 40AW168 HOSE,NONMETALLIC. . ....................... 1

Column (1) — NSN. This column lists the NSN by National Identification Number.

Column (2) - CAGE CODE. The Commercial and Government Entity Code (CAGE) is a 5 digit numeric code,
which is used to identify the manufacturer, distributor, or Government agency, etc., that supplies the item.

Column (3) - PART NUMBER. Indicates the primary number used by the manufacturer (individual, company, firm,
corporation, or government entity, which controls the design and characteristics of the item by means of its
engineering drawings, specification standards, and inspection requirements) to identify an item or range of items,
or it is a number issued by vehicle OEM to identify the item.

Column (4) —- DESCRIPTION. Indicates the item name and, when required, the minimum description to identify
the item.

Column (5) — Qty. Indicates the quantity of an item required per vehicle.

EXPLANATION OF COLUMNS IN THE PART NUMBER TO NATIONAL STOCK NUMBER (NSN) CROSS
REFERENCE WORK PACKAGE

Part numbers in this cross reference are listed by part number in ascending alphanumeric sequence.
PART NUMBER Column. Indicates the part number assigned to the item.

CAGE CODE Column. Indicates the manufacturer, distributor, or Government agency activity that supplies the
item.

NSN Column. This column lists the associated National Stock Number.

END OF WORK PACKAGE
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FIELD AND SUSTAINMENT MAINTENANCE
ENGINE ASSEMBLY (M1240)

0002-1



TM 9-2355-335-24P 0002

FIGURE 1 - ENGINE ASSEMBLY (M1240)
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(1) (2) ©) (4) ®)  (©)
FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0100 ENGINE ASSEMBLY
FIG. 1 ENGINE ASSEMBLY (M1240)
1 1 3660751 CLIP,CUSHION . . ... .. EA
1 2 54339AX FITTING, 45,4JIC. . .. ... s EA
1 3 24524FX FITTING, 90, 12JIC. . . . ... ... 1 EA
1 4 3524927053 SCREW, FLANGED, HEXAGON HEAD,
M10-1.5X25 .. .. . 4 EA
1 5 3681616 BRACKET, AIR SENSOR MOUNTING ............ 1 EA
1 6 3524928003 NUT, SELF-LOCKING, HEXAGON HEAD, M10-1.5 .. 2 EA
1 7 2286HX CLIP,CUSHION . ... ... 1 EA
1 8 191-6587 SENSOR, GP TEMPERATURE . ... .............. 1 EA
1 9 3721588 FILTER,ENGINEOIL. . ....... ... i 1 EA
1 10 3703936 O-RING,ENGINEOILFILL ... .. ... 1 EA
1 11 3823433 PLATE, BLOCKOFF, ENGINEOIL. . .............. 1 EA
1 12 3524928002 NUT, SELF-LOCKING, HEXAGON HEAD, M8-1.25 .. 2 EA
1 13 3478412 SCREW, CAP, HEXAGON HEAD, .38-16 X2 ....... 7 EA
1 14 3820498 PLATE, ENGINE MOUNT, FRT .................. 1 EA
1 15 3831176 BRACKET, ENGINE MOUNT, FRT. . .............. 1 EA
1 16 3524927096 SCREW, FLANGED, HEXAGON HEAD,
M12-1.75X90 . ... ... 5 EA
1 17 167-8121 DAMPER . ... . 1 EA
1 18 3824955 STUD ... 1 EA
1 19 19KP348 SENSOR, OILPRESSURE ..................... 1 EA
1 20 6KP470 FILTER, FUEL . ... ... .. . . .. . ... 1 EA
1 21 7C-3571 CRANK, SEAL ... ... 1 EA
1 22 101-3128 SPACER,STEPPED . ... ... ... . ... ... ... .... 4 EA
1 23 8T-9655 MOUNTISOLATION. . ... ..o 8 EA
1 24 9N-0869 WASHER,FLATM8.8 . .. .. ... ... .. 4 EA
1 25 5P-8347 SCREW,CAPHEX HEAD M8-1.25 X 70 MM . ... . ... 3 EA
1 26 143-9392 STUDMS8-1.25 . . . ... . 1 EA
1 27 9M-1974 WASHER,FLATM8.8 . ... ... ... 1 EA
1 28 230-7693 INSERT,PANEL . ... ... .. . 1 EA
1 29 232-1693 BOLT,ASSEMBLED WASH M6-1 X35 MM .. ....... 6 EA
1 30 230-7682 COVER,ACCESSSHIELD. . ............. ... ... 1 EA
1 31 19KP352 ENGINE CONTROL MODULE,FLASHED,M1240. . .. 1 EA
1 31 28KP748 ENGINE CONTROL MODULE,FLASHED,M1240A1. . 1 EA
1 32 7X-6315 . STRAP ELECTRICAL GROUNDING............. 1 EA
1 33 184-2472 . SCREW,MACHINE #8-32 X 9.52 MM ............ 1 EA
1 34 3855783 ENGINE, M1240,DRESSED .................... 1 EA
1 34 4010938 ENGINE, M1240A1,DRESSED .................. 1 EA

0002-3



TM 9-2355-335-24P 0002

) ) ®3) (4) G (©)
FIG.  ITEM PART NO. DESCRIPTION QTY. UM

1 34 344-9495 ENGINE,UNDRESSED,USMC AND AIR FORCE

END OF FIGURE
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FIELD AND SUSTAINMENT MAINTENANCE
ENGINE SUPPORTS (M1240)
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FIGURE 2 - ENGINE SUPPORTS (M1240)

0003-2



TM 9-2355-335-24P 0003
1) (2) (3) 4) 5)  (©)
FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0100 ENGINE ASSEMBLY
FIG. 2 ENGINE SUPPORTS (M1240)
2 1 3616604 NUT, SELF-LOCKING, HEXAGON, 3/4-10 ......... 8 EA
2 2 3821643 MOUNT, REAR ENG & STRGTRAY .............. 2 EA
2 3 26541AX MOUNT, CENTERBONDED . ................... 6 EA
2 4 3845306 WASHER, FLAT .67 X350X.10ZY.............. 4 EA
2 5 3416534 WASHER, FLAT .68 X 1.75 X .06 DA. ... .......... 4 EA
2 6 3524931167 SCREW, FLANGED, HEXAGON HEAD,
M16-2.0 X9O0 . ... . 4 EA
2 3845298 BRACKET, ENGINE MOUNT, WELDMENT RR, RH . . 1 EA
2 3584325 WASHER, FLAT .56 X 1.38 X .109 DAHDN ........ 4 EA
2 3845355 WASHER, FLAT 56 X156 X .10ZY.............. 4 EA
2 10 3524931124 SCREW, FLANGED, HEXAGON HEAD,
MB-1.25 X 14 . ... . 8 EA
2 11 3278078 WASHER, FLAT, .66 X 3.50 X .25 UF PRIMED.. . . . .. 2 EA
2 12 3524928006 NUT, SELF-LOCKING, HEXAGON HEAD, M16-2.0 .. 6 EA
2 13 3845300 BRACKET, ENGINE MOUNT, WELDMENT RR, LH .. 1 EA
2 14 1336700 BOLT, MACHINE, 3/4-10 X 13/4 ................. 8 EA
2 15 127326A WASHER, FLAT .62 X281 X .19ZP.............. 4 EA
2 16 3831157 BRACKET, FR ENGINE MOUNT, WELDMENT. ..... 1 EA
2 17 1606140 SCREW, CAP, HEXAGON HEAD, 1/4-20 X 3/4. .. ... 2 EA
2 18 3831268 RETAINER,BOLT. ....... ... i 1 EA
2 19 1387HX WASHER, FLAT,5/8. ... ... e 8 EA
2 20 3524927160 SCR, FLG, HEX M16-2.0 X 130C109DG.......... 2 EA

END OF FIGURE

0003-3/(4 blank)
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FIELD AND SUSTAINMENT MAINTENANCE
ENGINE SUPPORTS (M1240A1)

0004-1



TM 9-2355-335-24P 0004

FIGURE 3 - ENGINE SUPPORTS (M1240A1)
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(1) (2) ©) (4) ®)  (©)
FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0100 ENGINE ASSEMBLY
FIG. 3 ENGINE SUPPORTS (M1240A1)
3 1 3821643 BRACKET,MOUNTING, ........................ 2 EA
3 2 J-7165-1 MOUNT,RESILIENT,WEAPON SYSTEM. .......... 6 EA
3 3 3845306 WASHER,FLAT,.67 X350 X .10 ZY .............. 4 EA
3 4 10823-04744 WASHER,FLAT,.56 X 1.38 X .109 DAHDN . ........ 4 EA
3 5 10823-07771 SCREW,CAPHEX HEAD,M14-20 X30 MM . . ... ... 8 EA
3 6 3845355 WASHER,FLAT,.56 X1.56 X .10ZY .............. 4 EA
3 7 3524931167 SCREW,CAP,HEX HEAD,M16-2.0 X100 MM . ... ... 4 EA
3 8 3845298 BRACKET,RR,RH. .. ... ... . 1 EA
3 9 3278078 WASHER,FLAT,.66 X350X .25 ................. 4 EA
3 10 3524928006 NUT,SELF-LOCKINGM16-2.0................... 6 EA
3 11 MS27183-22 WASHER,FLAT,.68 X 1.75 X .06 DA .. ............ 2 EA
3 12 3845300 BRACKET,RR,LH . ... ... 1 EA
3 13 9810145-03 WASHER,FLAT,.62 X281 X.19ZY .............. 4 EA
3 14 3831157 BRACKET,FRONT .. ... . 1 EA
3 15 1387HX WASHER,FLAT,.69 X 1.75 X .132ZY .............. 2 EA
3 16 3524927160 SCREW,FLANGED,HEX,M16-2.0 X130 MM ... .... 2 EA
3 17 3831268 RETAINER,BOLT . ... ... . 1 EA
3 18 110961 SCREW,CAP,HEX HEAD,.25-20 X .75 G5 ZY ... . ... 2 EA

END OF FIGURE

0004-3/(4 blank)
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FIELD AND SUSTAINMENT MAINTENANCE
AIR CLEANER AND PIPING (M1240)
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FIGURE 4 - AIR CLEANER AND PIPING (M1240)
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) ) ®3) (4) G  (©)
FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0304 AIR CLEANER
FIG. 4 AIR CLEANER AND PIPING (M1240)

4 1 3819531 AIR CLEANER ASSEMBLY ..................... 1 EA
4 2 P607557 CFILTER, SAFETY ... . 1 EA
4 3 P608677 . PRIMARY FILTER, ELEMENT INTAKE ........... 1 EA
4 4 3820854 BOX, COLD AIRINTAKE . . ....... ... 1 EA
4 5 3436678 NUT, PLAIN, EXTENDED WASHER, HEXAGON,

T/4-20 . oo 4 EA
4 6 3429391 SCREW, HEX HEAD, FLANGED, 1/4-20 X 1/2 ... ... 4 EA
4 7 3820794 BRACKET, COLD AIR INTAKE SUPPORT ......... 2 EA
4 8 1970860 CLAMP, HOSE, 2.75-3.63. . . .. ... ... 2 EA
4 9 3823292 HOSE, AIRSUCTION3.00ID ................... 1 EA
4 10 3820796 ADAPTER, SLEEVE. .. ... ... ... ... .. .. ... . ... 1 EA
4 11 3400915 CLIP, RETAINING . ... ... 1 EA
4 12 3693455 VALVE, CHECK, ASPIRATOR .. ................. 1 EA
4 13 1970850 CLAMP,HOSE 1.75-2.63 .. ....... ... . 1 EA
4 14 1467160-4 QUICKEDGE .135-250 THK . ................... 1 EA
4 15 1467160-5 QUICKEDGE .135-250 THK . ................... 1 EA
4 16 1970840 CLAMP,HOSE 1.06-2.00 .. ......... ... ...oo... 2 EA
4 17 2681HX CLAMP,LOOP . ... e 1 EA
4 18 3704186-80 HOSE, AIR SUCTION, HOT 1.50ID. . ............. 1 EA
4 19 3825245 TUBE. ... 1 EA
4 20 3825241 HOSE, INTAKE, ST 2.00-1.50RB ................ 1 EA
4 21 3266315 SCREW, FLANGED, HEXAGON HEAD, .31-18 X 1.00 2 EA
4 22 3051092 CLAMP, T-BOLT 4.25-4.80 ... ....... ... ... ... ... 1 EA
4 23 3236733 ELBOW, 90, AIRINTAKE . . ......... ... .. ... .. .. 1 EA
4 24 3820695 AIR CLEANER SUPPORT ...................... 1 EA
4 25 2026010 INSERT, SCREW THREAD .31-18................ 3 EA
4 26 3524927024 SCREW, FLANGED, HEXAGON HEAD,

MB-1.25 X 20. . ... ... 4 EA
4 27 40AW168-120 HOSE, WINDSHIELD WASHER. . ................ 1 EA
4 28 3716084 FITTING, STRAIGHT ... ... .. ... . . .. 1 EA
4 29 3606658 FITTING ELBOW . ... ... 1 EA
4 30 3749705 CLAMP, T-BOLT 5.19-5.67 ... ....... ... ... 2 EA
4 31 3834863 TUBE, INTAKES5.0AL ....... ... . 1 EA
4 32 131807A ELBOW, 90, REDUCER, 6.00ID,RBR ............ 1 EA
4 33 55184BX CLAMP,HOSE . ... ... . . 1 EA

END OF FIGURE
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0304 AIR CLEANER
FIG. 5 AIR CLEANER (M1240A1)
5 1 D120117 AIR CLEANER,INTAKE, . ......... .. ... 1 EA
5 2 P621116 .FILTER,AIRCLEANER, ... ... ... .. ... .. ... 1 EA
5 3 ALS4-518-150 NUT,PLAIN,BLIND,5/16-18. . ... ...... ... ... ... 2 EA
5 4 3524927024 SCREW, FLANGED, HEXAGON HEAD,M8-1.25 X 20 3 EA

END OF FIGURE

0006-3/(4 blank)






TM 9-2355-335-24P 0007

FIELD AND SUSTAINMENT MAINTENANCE
FUEL TANK ASSEMBLY (M1240)

0007-1



TM 9-2355-335-24P 0007

FIGURE 6 - FUEL TANK ASSEMBLY (M1240)

0007-2



TM 9-2355-335-24P 0007
(1) (2) ©) (4) ®)  (©)
FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0306 FUEL TANKS, LINES, FITTINGS, AND
HEADERS
FIG. 6 FUEL TANK ASSEMBLY (M1240)
6 1 1606140 SCREW, CAP, HEX HEAD, 1/4-20 X3/4 ... ........ 1 EA
6 2 1600460 NUT, SELF-LOCKING, CLINCH, .25-20 .. .......... 7 EA
6 3 3828398 CAP,FUEL ...... ... . 1 EA
6 4 3833903 STRAINER . . ... 1 EA
6 5 3334964 CLAMP,HOSE ......... ... 2 EA
6 6 3832637 HOSE,ENT. ... ... 1 EA
6 7 35386AXW ELBOW,PIPETOTUBE. ........... ... ... 1 EA
6 8 7736GX FITTING 90. ... 1 EA
6 9 3817321 SENDER, FUELLEVEL ......... ... ... . ... ..... 1 EA
6 10 3845252 TANK, FUEL . .. ... 1 EA
6 11 108708A NUT, SELF-LOCKING, HEXAGON, .38-16.......... 4 EA
6 12 362AX WASHER, FLAT, 3/8 . . .. .. 4 EA
6 13 3819581 J-HOOK. . .. 4 EA
6 14 1589180 PLUG .. 1 EA
6 15 3832635 BRACKET . ... e 1 EA
6 16 111500A PLUG .. 3 EA
6 17 32664AX CLAMP,HOSE . ... .. e 2 EA
6 18 1360610 FITTING, 90. . .. ..o e 1 EA
6 19 123125A FITTING, STRAIGHT ......... ... ... ... .. ...... 1 EA
6 20 33211AX FITTING, ELBOW, ADAPTER. .. ................. 1 EA
6 21 3832636 HOSE,FUEL. ... ... .. ... .. . . 1 EA
6 22 3844189 FILLNECK . ... 1 EA
6 23 3065317 FITTING, 90 4 BARB-4NPTMMBR.............. 1 EA
6 24 65058AX HOSE . .. . 1 EA
6 25 1568400 VALVE, TANK, VENT .. ... ... ... ., 1 EA
6 26 3680471 CLAMP . 1 EA
6 27 115307A NUT, FLG, LKDT . . ... 2 EA
6 28 3839232 BRACKET, FUEL TUBE SUPPORT .. ............. 1 EA
6 29 3811656 SCREW, FLG HEX. . ......... ... ... ... ... 2 EA
6 30 1213FX ELBOW,DROP 90 .. ... ... . i 1 EA
6 31 1754140 SCREW, FLG HEX. ....... ... ... .. ... ... 2 EA
6 32 3065318 BREATHER, TRANSMISSION . .. ................ 1 EA

END OF FIGURE
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0306 FUEL TANKS, LINES, FITTINGS, AND
HEADERS

FIG. 7 FUEL TANK ASSEMBLY (M1240A1)
7 1 2302P103 CAPFILLEROPENING, .. ....... ... oo 1 EA
7 2 3010085 FILTER ELEMENT,FLUID. .. ... ... .. ... .... 1 EA
7 3 5416K16 CLAMPHOSE, ... ... 2 EA
7 4 3832637 HOSE,NONMETALLIC,. . . ... .. 1 EA
7 5 Q-HB-6383 ELBOW,PIPETOTUBE,............ ... ... .. ... 1 EA
7 6 MS51504A6 ELBOWPIPETOTUBE,.......... ... .. ... .... 1 EA
7 7 HP4-B GUARD,HOSE-TUBING,4 INBLACK.. . ............ 2 EA
7 8 108708A NUT,SELF-LOCKING,3/8-16. . .. .. ............... 4 EA
7 9 96056 WASHER,FLAT,.38 X 81 X .07 ZY................ 4 EA
7 10 COV-3313 CLAMPLOOP2.00ID. ... 1 EA
7 11 3819581 BOLT,HOOK,3/8-16 X5 .. .. ..o 4 EA
7 12 3845252 TANK,FUEL, . . ... 1 EA
7 13 0192408 NUT,SELF-LOCKING,.25-20G5ZY . .............. 3 EA
7 14 UDO0188SSA CLAMPLLOORP,. . ... 1 EA
7 15 3857091 BRACKET,VEHICULAR,. ....... ... it 1 EA
7 16 201010N CONNECTOR,MULTIPLE,FLUID PRESSURE LINE . . 1 EA
7 17 0110960 SCREW,CAP,HEX HEAD,.25-20 X 1.00 G5 ZY . .. ... 2 EA
7 18 3065318 BREATHER, . ... . 1 EA
7 19 129HB-4-4 ELBOW, 90 BARBED, ......... ... .. ... .. ...... 1 EA
7 20 3844189 FILLER NECK,VEHICULAR COMPONENTS. ....... 1 EA
7 21 32664AX CLAMP, . . 2 EA
7 22 3832636 HOSE,NONMETALLIC,. .. ........ .o 1 EA
7 23 MS51503A8 ADAPTER,STRAIGHT, . .. ... .. 1 EA
7 24 111500A PLUGPIPE,. . ... e 3 EA
7 25 110961 SCREW,CAP,HEX HEAD,.25-20 X .75 G5 ZY .. .. ... 1 EA
7 26 3832635 BRACKETANGLE, . .. ... .o 1 EA
7 27 218-1 ELBOWPIPETOHOSE, ....................... 1 EA

7 28 65058AX-006 HOSE,NONMETALLIC,MAKE FROM HOSE
P/IN 2556-4 (01276), 6 INLG. . ................... 1 EA
7 29 8-6 140237 ELBOW,PIPE, . .. ... ... 1 EA
7 30 2650 VALVE,REFRIGERATION, . ....... ... .. ........ 1 EA
7 31 9607721 TRANSMITTER.LLIQUID . ... .o 1 EA
7 32 9607721-XAFZZ .SCREW,MACHINE #10-32 X 1.................. 5 EA
7 33 R8880 CGASKET .. 1 EA

END OF FIGURE
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FIGURE 8 - FUEL TANK ASSEMBLY (M1245)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0306 FUEL TANKS, LINES, FITTINGS, AND
HEADERS
FIG. 8 FUEL TANK ASSEMBLY (M1245)
3882734 BRACKET,VEHICULAR ............ ... ... ...... EA
0142772 SCREW,CAP,HEX HEAD,.38-16X1.00 G8 PO. . ... .. EA
3 S075142 NUT,SELF-LOCKING,.38-16 GBPO............... EA

END OF FIGURE
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0306 FUEL TANKS, LINES, FITTINGS, AND
HEADERS

FIG. 9 FUEL SYSTEM PLUMBING (M1240)
434AX1 NUT, HEXAGON HEAD .38-16. . ................ 10 EA

9 2 351AX WASHER, LOCK, SPLIT .38 X .68 X 30 X .09
ZYHD ... 10 EA
9 3 3825954 BRACKET, FUEL SEPARATOR . ................ 1 EA
9 4 1614120 BOLT, MACHINE, .38-16 X1 ................... 8 EA
9 5 369AX1 NUT, HEXAGON .31-18 G5 ZY.................. 2 EA
9 6 3834531 BRACKET . ... 1 EA
9 7 3833969 HOSE,FUEL. .......... ... ... . i 1 EA
9 8 8966GX ADAPTER, STRAIGHT . .. ... .. ... . .. 1 EA
9 9 354AX WASHER, LOCK, SPLIT .31 X.59 X .08 ZY ....... 2 EA
9 10 1754210 SCREW, FLANGE, HEXAGON .31-18 G52ZY ..... 2 EA
9 11 3843068 HOSE,FUEL. ....... ... ... ... i 1 EA
9 12 3947FX FITTING, STRAIGHT, 8J1C-6NPT MM ST .. ....... 1 EA
9 13 3506740 VALVE, BALL .38 NPT . ... .. 1 EA
9 14 3829064 FITTING, 90 6 NPT-8JICMFSWVL. ............. 1 EA
9 15 14946FX FITTING, 90 12J1C-120RGMM ST .. ............ 8 EA
9 16 1461650 FITTING, PLUGBORGMST ................... 2 EA
9 17 1754280 SCREW, CAP, FLANGEDHEAD ................ 2 EA
9 18 3833967 HOSE,FUEL. ... ... .. ... . . .. 1 EA
9 19 3268850 FUEL WATER SEPARATOR. . .................. 1 EA
9 20 6HB953 .HEAD, FILTER .. ... ... ... . .. .. 1 EA
9 21 6MB174 .GASKET,BEVELED . ............ ... ... ...... 1 EA
9 22 2GL819 .FILTER ELEMENT, FLUID .. .................. 1 EA
9 23 6HB954 LO-RING. Lo 1 EA
9 24 6HB957A .BOWL, SEDIMENT . ... ... . 1 EA
9 25 6HB957B .CONNECTOR BODY, PLUG .................. 1 EA
9 26 30476 .KNOB, SELFDRAIN. .. ... .. ... .. ... ... .. 1 EA
9 27 22099 .GASKET,BYPASS .. ... ... ... 1 EA
9 28 2026050 FITTING, 45 60RG-6JICMMST................ 1 EA
9 29 3829654 HOSE,FUEL. ....... ... .. 1 EA
9 30 2064090 INSERT, THREADED .38-16 ................... 2 EA
9 31 2334HX CLAMP,LOOP ... ... e 5 EA
9 32 3833968 HOSE,FUEL. .......... ... ... i 1 EA

END OF FIGURE
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FIGURE 10 - FUEL SYSTEM ROUTING (M1240A1)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0306 FUEL TANKS, LINES, FITTINGS, AND
HEADERS
FIG. 10 FUEL SYSTEM ROUTING (M1240A1)
10 1 COv2113 CLAMPLOOP,1.25ID. . ... 4 EA

END OF FIGURE
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FIGURE 11 - ETHER START KIT (M1240)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0311 ENGINE STARTING AIDS
FIG. 11 ETHER START KIT (M1240)

11 1 3715220 CYLINDER,ETHER . ...... ... ... . o 1 EA
11 2 1955110 SCR,FLG HEX .31-18 X.75G52ZY............. 4 EA
11 3 354AX WASH, LK, SPLIT .31 X .59 X .08ZY............. 1 EA
11 4 1804HX WASH, FLT 31 X .69 X .07 ZY . ... ... .. ...... 4 EA
11 5 369AX1 NUT, HEX .31-18GS5ZY...................... 4 EA
11 6 3843125 VALVE, ETHER DISPENSING . ................. 1 EA
11 7 3846367 NOZZLE, ETHER START .. ... ... .. ... . 1 EA

END OF FIGURE
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FIGURE 12 - THROTTLE PEDAL (M1240)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0312 ACCELERATOR OR THROTTLE

CONTROLS

FIG. 12 THROTTLE PEDAL (M1240)
12 1 3242634 PEDAL,CONTROL. . ...... ..o 1 EA
12 2 7HB810 .BRACKET,ANGLE . ....... .. ... ... ... .. .... 1 EA
12 3 3HD576 SCREW,HEXAGON . ............ ... ... ... 2 EA
12 4 131350XA .BASE ASSEMBLY, THROTTLE. ............... 1 EA
12 5 6HR464 .SENSOR, THROTTLE. . .......... ... ... .. ... 1 EA
12 6 3HD577 JSCREW, TR, P10 ..o 2 EA
12 7 3HD584 PIN. 1 EA
12 8 3HD581 .PEDAL,CONTROL . ... ... i 1 EA
12 9 3HD583 SPRING, HELICAL. . ... ... i 1 EA
12 10 3HD582 ARM, CONTROL . ... 1 EA
12 11 2CD201 SCREW,MACHINE . . ......... ... ..., 2 EA
12 12 3HD579 .PLATE, MOUNTING ......... ... .. ... .. .... 1 EA

END OF FIGURE
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FIGURE 13 - EXHAUST SYSTEM (M1240)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0401 MUFFLERS AND PIPES
FIG. 13 EXHAUST SYSTEM (M1240)

13 1 19401FX FITTING, ST, 4JIC. . ... ... o 1 EA
13 2 3843160 HOSE . ... 1 EA
13 3 15299FX FITTING, 90,4JIC. ........ ... 1 EA
13 4 3672084 V-CLAMP . . 2 EA
13 5 3674582 BRAKE, EXHAUST . ....... ... ... e 1 EA
13 6 3819825 TUBE. . .. 1 EA
13 7 3672170 CLAMP,BAND . ... ... . 1 EA
13 8 3820420 TUBE, LOWER, EXHAUST .................... 1 EA
13 9 112068A SCREW, CAP, HEXAGON HEAD, 3/8-16 X2 ...... 4 EA
13 10 3363968 WASHER, FLAT, 41 X.56 X.09................. 4 EA
13 11 3052942 MOUNT, 2 PIECECBSERIES . . ................ 4 EA
13 12 3822746 BRACKET, ISOLATOR SUPPORT .. ............. 4 EA
13 13 3436680 NUT, SELF-LOCKING, HEXAGON, .38-16......... 4 EA
13 14 3775040 BLANKET, HEAT. . ... 1 EA
13 15 3620332 CLAMP, EXHAUSTBRAKE .. .................. 1 EA
13 16 3832532 TUBE, TURBOOUTLET. ...................... 1 EA
13 NI 5193HX TIE,CABLE7.31 X .184. .. ... ... ... ......... 1 EA

END OF FIGURE
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FIGURE 14 - EXHAUST SYSTEM (M1240A1)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0401 EXHAUST SYSTEM

FIG. 14 EXHAUST SYSTEM (M1240A1)

14 1 3926547 INSULATION SLEEVING,4.0ID 120LG ........... 1 EA
14 2 3920372 ELBOW, TUBE,4.00X.065SS ................... 1 EA
14 3 3271560 SCREW,CAP,HEX HEAD,.38-16X2.50 G8 DA ..... 6 EA
14 4 CB-2201-12 MOUNT,RESILIENT . ....... . ... . ... 2 EA
14 5 3932866 HANGER,ENG,EXHAUST,SPL4.00.............. 2 EA
14 6 3933316 INSULATION SLEEVING,5.0ID6.OLG ............ 1 EA
14 7 3926548 INSULATION SLEEVING4.0ID300LG ........... 1 EA
14 8 3978710 HOSE ASSEMBLY,1.5ID-480L ................. 1 EA
14 9 1467160-014 QUICKEDGE MOLDING,MAKE FROM MOLDING P/N 1 EA

75000343 (82654), 14 INLG ... oo ..
14 10 1467160-018 QUICKEDGE MOLDING,MAKE FROM MOLDING P/N 1 EA

75000343 (82654), 18 INLG. .. ...
14 11 3932873 HANGER,ENG EXHAUST,LWR . ................ 2 EA
14 12 3953282 PIPE.EXHAUST . ... ... e 1 EA
14 13 39452 CLAMPLOOPA IN ... .. e 1 EA
14 14 10823-01171 SCREW,CAP,HEX HEAD,.38-16X1.00 G8 DA 1 EA
14 15 3271736 WASHER,FLAT,7/16 . . . ....... .. . 2 EA
14 16 3933256 HANGER,ENGEXHAUST ..................... 1 EA
14 17 10823-02452 NUT,SELF-LOCKING,.38-16 G5DC.............. 3 EA
14 18 10823-02319 WASHER,FLAT,.41X1.56X.09DA. .. ............. 2 EA
14 19 3933236 HANGER,ENGEXHAUSTUPPER . . ............. 1 EA
14 20 3920377 PIPE,EXHAUST, 4.0 SSWLDMT ................ 1 EA
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FIGURE 15 - CHARGE AIR COOLER PLUMBING (M1240)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0501 COOLING SYSTEM
FIG. 15 CHARGE AIR COOLER PLUMBING (M1240)

15 1 2041600 INSTALLCLAMP . ... .. 8 EA
15 2 3674661 HOSE,HUMP . ... ... .. . 2 EA
15 3 3830696 TUBE,CAC. ... 1 EA
15 4 3824693 TUBE, CAC. . ... 1 EA
15 5 3822528 TUBE,CAC. ... 1 EA
15 6 3748296 HOSE, CAC . ... e 1 EA

END OF FIGURE
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FIGURE 16 - COOLING SYSTEM (M1240) (SHEET 2 OF 2)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0501 COOLING SYSTEM

FIG. 16 Cooling system (M1240)
16 1 3824621 CAPRADIATOR . ... 1 EA
16 2 3266317 SCREW, CAP,3/8-16 X1 ... .. ...t 4 EA
16 3 3436680 NUT, SELF-LOCKING, HEXAGON, .38-16......... 4 EA
16 4 3274614 NUTHEX .56-18 GBPO . .......... ... 4 EA
16 5 3823317 WASH,FLT,15MX44MX3M ZP ... ............... 4 PK
16 6 3826240 BAFFLE, AIRRECIRC . ....... ... ... ... 2 EA
16 7 3822417 SPACER .63X15X1.81 AL . ..., 2 EA
16 8 3829639 SUPPORT,RADIATOR WELDMENT, LH . ......... 1 EA
16 9 3822425 ROD,S/8B THREADED . ... ... 2 EA
16 10 3822416 SPACER, 63 X15X10AL ..., 2 EA
16 11 3524927024 SCREW, FLANGED, HEXAGON HEAD,

MB-1.25 X 20 . . oo vt 10 EA
16 12 3819621 CAC,CUMMINSDOE . ....... ... .. it EA
16 13 3829642 SUPPORT,RADIATOR WELDMENT,RH . .. .. ... .. EA
16 14 1754210 SCREW, CAP, HEXAGON HEAD, 5/16-18 X1 .. ... 10 EA
16 15 3826220 BRACKET, RESERVE, MOUNTING. . ............ EA
16 16 3826221 BRACKET, RESERVE, MOUNTING. ............. 1 EA
16 17 1333510 NUT, SELF-LOCKING, EXTENDED WASHER,

HEXAGON, .31-18 . .. ... o 18 EA
16 18 3825296 RESERVOIR, COOLANT ... ... 1 EA
16 19 1955110 SCREW, CAP, HEXAGON HEAD, 5/16-18 X 3/4 . . .. 8 EA
16 20 2001470 SWITCH, COOLANT LEVEL . .................. 1 EA
16 21 3829644 BRACKET, COOLANT RESERVOIR MOUNT .. .... 1 EA
16 22 3846421 SUPPORT,SIDERECIRCFOAM . .. ............. 1 EA
16 23 3834731 COOLER,TRANSMISSION,WELDMENT. ......... 1 EA
16 24 3819620 RADIATOR,CUMMINS DIESEL .. ............... 1 EA
16 25 2239930 INSERT, THD .25-20X.165AL. . .. ... ... ...t 4 EA
16 26 3436663 SCR,FLGHEX .25-20X.75G5DC .. ............. 4 EA
16 27 3846380 BAFFLE,AIR RECIRC BOTTOM ................ 1 EA
16 28 3840237 NUT,SPEEDM8-1.25BO ... ...t 2 EA
16 29 1416350 SCREW, MACHINE, #10-24 X3/4 .. ............. 18 EA
16 30 3830414 COVER . .. 1 EA
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
16 31 3827942 BAFFLE, AIRRECIRC . ........ ... ... ... ..... 1 EA
16 32 3848661 BAFFLE, AIRRECIRC,RH..................... 1 EA
16 33 3848662 BAFFLE, AIRRECIRC,LH . .................... 1 EA
16 34 1376550 NUT, SELF-LOCKING, HEXAGON, #10-24 ........ 18 EA
16 35 3716184 WASHER, FLAT 20X .69X .04 ................. 4 EA

END OF FIGURE
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FIGURE 17 - COOLING ASSEMBLY (M1240A1) (SHEET 1 OF 5)

0018-2



TM 9-2355-335-24P 0018

FIGURE 17 - COOLING ASSEMBLY (M1240A1) (SHEET 2 OF 5)
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FIGURE 17 - COOLING ASSEMBLY (M1240A1) (SHEET 3 OF 5)
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FIGURE 17 - COOLING ASSEMBLY (M1240A1) (SHEET 4 OF 5)
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FIGURE 17 - COOLING ASSEMBLY (M1240A1) (SHEET 5 OF 5)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0501 COOLING SYSTEM

FIG. 17 COOLING ASSEMBLY (M1240A1)

17 1 3829731 COOLING PACKAGE,ASSEMBLY . ............... 1 EA
17 2 1333510 NUT,SELF-LOCKING,.31-18 G5 ZY ............... 6 EA
17 3 3826221 BRACKET,ANGLE,OVERFLOW BOTTLE,LH ....... 1 EA
17 4 3829642 SUPPORT ASSEMBLY,RADIATOR,

VEHICULARRH . .. ... 1 EA
17 5 155843 BOLT,MACHINE,5/16-18 X 11/4 .. ............... 1 EA
17 6 0155840 SCREW,CAP,HEX HEAD,.31-18 X1.00 G5 ZY . . . . .. 1 EA
17 7 5170704AJ AIR COOLER,CHARGED. .............ooivn.. 1 EA
17 8 3822416 SPACER,SLEEVE, .. ... ... ... .. . . ... 2 EA
17 9 1272007-71 NUT,SELF-LOCKING#10-24 NSSS . ............. 18 EA
17 10 3821304 BRACKET,MOUNTING, ........................ 2 EA
17 11 3524927024 SCREW,CAP,HEX HEAD,M8-1.25 X20 MM ... .. ... 13 EA
17 12 3825020 HOSE ASSEMBLY, . . ... ... 1 EA
17 13 1416350 SCREW,MACHINE,10-24 X 3/4 ... ............... 18 EA
17 14 RD-4-6611-0P CONDENSER,REFRIGERATION. . ............... 1 EA
17 15 RD-2-5590-0 .HOSE ASSEMBLY, . ... ... i 1 EA
17 16 3274614 NUT,PLAIN,HEXAGON,9/16-18 . . ... ............. 4 EA
17 17 3823317 WASHER,FLATM15. ... ... .. e 4 EA
17 18 3822425 STUD,9/16-18 X83/8. .. ... ... i 2 EA
17 19 3829644 BRACKET,MOUNTING, ............ ... 1 EA
17 20 155842 SCREW,CAP,HEX HEAD,.31-18X.75 G5 ZY ..... ... 2 EA
17 21 3822417 SPACER,SLEEVE, . .......... .. ... ... ... .. ... 2 EA
17 22 735263 CHARGE AIR COOLER,COOLANTENGINE. . ... ... 1 EA
17 23 3276295 SWITCH,PRESSURE, ......................... 1 EA
17 24 39765 SWITCH,PUSHACBINARY. . ................... 1 EA
17 25 RD-5-10944 FILTER-DRIER,REFRIGERANT. .. ............... 1 EA
17 26 UD300AYDW CLAMP,LOOP3.00ID. ... ... ..o 3 EA
17 27 96056 WASHER,FLAT,.38 X 81 X .07ZY................ 3 EA
17 28 3826240 INSULATION,ACOUSTICAL,VEHICULAR . .. ....... 2 EA
17 29 3829639 BRACKET,VEHICULAR,COMPONENTS,LH ... ... .. 1 EA
17 30 3329830 WASHER,FLAT,USED AS A SHIM,

QTYASREQUIRED. . ....... ... ... . . 4 EA
17 31 3846421 BRACKET,MOUNTING, ......... ... ... ... 2 EA
17 32 95210A190 NUT,SPEED,M8-1.25 . ... ... .. ... ... ... ... ...... 2 EA
17 33 3834731 COOLER,FLUID, TRANSMISSION . . . ............. 1 EA
17 34 ALS4-8125-3.8 INSERT,SCREW THREAD,M8-1.25. . ............. 4 EA
17 35 71010 WASHER,FLAT,.20X .69 X .04SS................ 4 EA
17 36 3848662 BAFFLE,AIRFLOW,DIESEL ENGINE,LH. ... ....... 1 EA
17 37 3830414 DEFLECTOR,AIRFLOW,TOP. . .................. 1 EA

0018-7



TM 9-2355-335-24P

0018

(1) (2 ©) (4) ®)  (©
FIG. ITEM PART NO. DESCRIPTION QTY. UM
17 38 3827942 BAFFLE,AIRFLOW,DIESEL ENGINE . ... ......... 1 EA
17 39 3848661 BAFFLE,AIRFLOW,DIESEL ENGINE,RH. ... ... ... 1 EA
17 40 3823688 BRACKET,MOUNTING,. .. ...... ... 2 EA
17 41 10823-01574 NUT,PLAIN,BLIND,.25-20 X .165AL. .. ........... 12 EA
17 42 ALS4-518-150 NUT,PLAIN,BLIND,5/16-18 . ... ................. EA
17 43 3890068 BAFFLE,AIRFLOW,DIESEL ENGINE,BOTTOM. . . .. 1 EA
17 44 3436663 SCREW,CAPHEX HEAD,1/4-20 X 3/4 . . ... ... .... 12 EA
17 45 3822664 RINGRETAINING, . .. .. ... 1 EA
17 46 3822410 SHROUD,FAN,RADIATOR,. . . . ... ... . 1 EA
17 47 18458 SENSING ELEMENT,FIRE DETECTOR SYSTEM. . .. 2 EA
17 48 3524927026 SCREW,CAP,HEX HEAD,M8-1.25 X25 MM .. .. ... 1 EA
17 49 3821303 BRACKET,MOUNTING,. .. .......... ... ...... 2 EA
17 50 10823-02452 NUT,SELF-LOCKING,3/8-16 . . . ... .............. 4 EA
17 51 10823-01171 SCREW,CAP,HEX HEAD,.38-16X1.00 G8 DA .. .. .. 4 EA
17 52 0142776 SCREW,CAPHEX HEAD,3/8-16 X2 ............. 2 EA
17 53 3437778 SCREW,FLANGE,HEX,.38-16X2.25 G8 DA. .. ... .. 2 EA
17 54 3833711 BRACKET,COOLING PACK SUPPORT,LH ........ 1 EA
17 55 S075142 NUT,SELF-LOCKING,.38-16 GBPO ... ........... 4 EA
17 56 3833710 BRACKET,COOLING PACK SUPPORT,RH .. ...... 1 EA
17 57 AO-3018 CAPFILLEROPENING, .......... ... ... oot 1 EA

END OF FIGURE
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GROUP 0501 COOLING SYSTEM
FIG. 18 RADIATOR PLUMBING (M1240)
18 1 3822312 THERMOSTAT OUTLET, CAT C7 WELDMENT. . ... 1 EA
18 2 3524929002 WASHER, FLATM8 X16 X1.6 ................. 6 EA
18 3 3524931041 SCREW, CAP, HEXAGON, M8 - 1.25 X80 C10.9 . .. 6 EA
18 4 2096860 FITTING, ST 4 BARB -4NPTMMBR. ............ 1 EA
18 5 3831352 HOSE . ... . 1 EA
18 6 25950AX FITTING, ST4JIC-6NPTMMST................ 1 EA
18 7 1970850 CLAMP . . 8 EA
18 8 3529488 HOSE, HUMP 2.0ID SILICONE. . ............... 1 EA
18 9 3822558 TUBE, SUPPLY TORADIATOR . ... ............. 1 EA
18 10 3632202 ELBOW, 90 X 22.00 ID, SILICONE. . ............. 1 EA
18 11 1841HX1 SCREW, CAP, HEXAGON HEAD, 1/4-20 X 1/2 . . . .. 2 EA
18 12 1510150 WASHER, LOCK, 1/4 . ... .. ... 2 EA
18 13 3826276 BRACKET, SUPPORT, COOLANT RETURN. . ... .. 2 EA
18 14 3826277 SPACER, COOLANT RETURN BRACKET ........ 2 EA
18 15 14946FX FITTING, 90 8JIC-80ORG MM ST ............... 1 EA
18 16 3825085 PLUG, CAP 38IDX10LGSIL.................. 1 EA
18 17 3822560 HOSE, COOLANT, 22.52.00-200SI............. 1 EA
18 18 3822559 TUBE, RETURN TO ENGINE20................ 1 EA
18 19 3524715 HOSE, ELBOW 45 DEG 201ID.................. 1 EA
18 20 1610460 FITTING, 90 12 BEAD -8NPTMM ST ............ 1 EA
18 21 3719886 FITTING, ADAPTER . . ... ... .. 1 EA
18 22 1459630 FITTING, 90 80RG-8NPTMF ST .. ............. 1 EA
18 23 3115488 FITTING, PLUG. . ... ... . 1 EA
18 24 19KP349 THERMOSTAT . ... e 1 EA
18 25 30857AX FITTING, ST8JIC-120RGMMST . ............. 1 EA
18 26 3754538 FITTING, T 120RG - 120RGFFM ST ............ 1 EA
18 27 2004940 FITTING, ST 120RG-80RSMMST............. 1 EA
18 28 3717383 FITTING, ST 10JIC - 8ORG MM STVITON .. ... ... 1 EA
18 29 2838HX FITTING, STRAIGHT ... ... ... ... ... .... 1 EA
18 30 3172121 FITTING, 90. . ... .. 1 EA
18 31 1803200 FITTING, ST, 80RS-80RGMMST. ............. 1 EA
18 32 3838068 GASKET, THERMOSTAT . ... ... 1 EA
18 33 18KP961 TURBOCHARGER ........... ... ... ... ... ... 1 EA
18 34 237-5176 CLAMP . . 2 EA
18 35 7TE-0759 HOSE . ... 1 EA
18 36 18KP959 WATERPUMP ... ... ... 1 EA
18 37 036-6775 BELT, WATERPUMP . ... ... ... .. ... ... ...... 1 EA
18 NI 58058AX FITTING, BHST 10JIC - 10JICMM ST ... ......... 2 EA
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18 NI 1974430 FITTING, 90 4BARB - 2NPTMMPL .. ........... 1 EA
18 NI 3524929003 WASHER, FLAT, MI0 X20X2................. 2 EA
18 NI 3524931055 SCREW, CAP, HEXAGON, M10-1.5 X 16 C10.9 .. .. 2 EA
18 NI 127359A FITTING, PLUG 120RG M ST EXHEX........... 1 EA
18 NI 2286HX CLIP,CUSHION .50 ST VY. . ..... .. ... ot 1 EA
18 NI 3717382 FITTING, 90 10JIC - 8BORG MM ST VITON. .. ... .. 2 EA
18 NI 3697737 CLIP, CUSHION .62 ST 41H .................. 4 EA
18 NI 3159894 FITTING, ST 4BARB -6NPTMMBR . ........... 2 EA
18 NI 15298FX FITTING 90 4JIC-2NPTMM ST . .............. 1 EA
18 NI 2096860 FITTING, ST, 4BARB -4NPTMMBR .. .......... 1 EA

END OF FIGURE
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FIGURE 19 - RADIATOR PLUMBING (M1240A1)
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GROUP 0501 COOLING SYSTEM
FIG. 19 RADIATOR PLUMBING (M1240A1)

19 1 3822312 WATER OUTLET,ENGINE,CATC7 ............... 1 EA
19 2 3524929002 WASHER,FLATM8X16X1.6 DG.................. 6 EA
19 3 3524931041 BOLT,MACHINE,M8-1.25 X80 MM ............... 6 EA
19 4 AO-3018 CAPFILLER OPENING, .. ... ... ..o 1 EA
19 5 7538990 PLUGPIPE,. . .. ... 2 EA
19 6 3898227 HOSE,PREFORMED, . ........... ... ... ....... 1 EA
19 7 12414507-006 CLAMPHOSE, ... ... . 8 EA
19 8 3822558 TUBINGMETALLIC, . .. ... 1 EA
19 9 3529488 HOSE,NONMETALLIC,. . ......... .. ... .. ... .. 1 EA
19 10 3822560 HOSE,PREFORMED, . ........... ... ... .. ...... 1 EA
19 11 3822559 TUBINGMETALLIC, . .. .. ... 1 EA
19 12 3864840 ELBOWHOSE, . ... ... . 1 EA
19 13 206801-8-8S ELBOWPIPETOBOSS, ......... .. ... . ....... 1 EA
19 14 1529480 COUPLING,PIPE, . . ..o 1 EA
19 15 HIC-128-90 ELBOW,PIPETOTUBE,. ........... ... .. ...... 1 EA
19 16 2035010012 FITTINGSTRAIGHT,. . . . ... 1 EA
19 17 12-3/4 AOEG-S ELBOW,PIPE,. ... ... .. 1 EA
19 18 222-5915 GASKET, . . .o 1 EA
19 19 19KP349 THERMOSTAT . . . e 1 EA

END OF FIGURE
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FIGURE 20 - SURGE TANK ASSEMBLY (M1240A1)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0501 COOLING SYSTEM

FIG. 20 SURGE TANK ASSEMBLY (M1240A1)

20 1 85927-C SWITCH,COOLANT,. ... ... 1 EA
20 2 3880073 TANK,RADIATOR,OVERFLOW . ................ 1 EA
20 3 3294693 ELBOW,PIPETOHOSE, ...................... 2 EA
20 4 3315591 CLAMP,CONST TORQUE,.78-44ID ............. 4 EA
20 5 3053598-048 HOSE ASSEMBLY,MAKE FROM HOSE

P/N 848-6 (98441),48INLG ................... 1 EA
20 6 3053598-023 HOSE ASSEMBLY,MAKE FROM HOSE

P/N 848-6 (98441),23 INLG ................... 1 EA
20 4-2 B2HF-B ADAPTER,STRAIGHT,PIPETOHOSE ........... 1 EA
20 3058529-068 HOSE ASSEMBLY,MAKE FROM HOSE

P/N 27036 (24161),68 INLG ... ................ 1 EA
20 9 10823-00318 NUT,SELF-LOCKING,.38-16 G5 ZY . ............. 1 EA
20 10 S344G12 CLAMPLOOPR,.751ID. . ... ... o 1 EA
20 11 TA720-S8 CLAMPLOOP,S0ID. ... 2 EA
20 12 1976240 CLAMPHOSE,1.75-1.00ID. .. .................. 2 EA
20 13 0155849 BOLT,MACHINE,.38-16 X 1.00G5ZY ............ 1 EA
20 14 3882298 TUBINGNONMETALLIC, .. ........ ... ... ..., 1 EA
20 15 68HB-6-6 ADAPTER,STRAIGHT, . ... ... ... 1 EA
20 16 685HB-16-12 ADAPTER,STRAIGHTHOSETOBOSS .......... 1 EA
20 17 122755A WASHER,LOCK,M10 X 18 X2.2ZYHD .......... 4 EA
20 18 3836215001 SCREW,CAP,HEX HEAD,M10-1.5 X20 MM .. .. ... 4 EA
20 19 95005 SCREW,CAP,HEX HEAD,.25-20 X 1.00 G5 ZY ... .. 4 EA
20 20 3268674 WASHER,LOCK,.25 X 49X .06 DA.............. 4 EA
20 21 3881680 BRACKET,VEHICULAR,. ....... ... ... ... ... 1 EA
20 22 110961 SCREW,CAP,HEX HEAD,.25-20 X .75 G5 ZY ... ... 1 EA
20 23 3881684 BRACKET,ANGLE,REAR SUPPORT . ............ 1 EA
20 24 3881683 HEAT SHIELD,EXHAUST, ..................... 1 EA
20 25 3271529 WASHER,FLAT,.27 X1.25 X .06 DA. ... .......... 1 EA
20 26 0192408 NUT,SELF-LOCKING,.25-20G5ZY . ............. 1 EA
20 27 ALA1-420-165 NUT,PLAIN,BLIND,.25-20 X .165AL ............. 4 EA

END OF FIGURE
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FIGURE 21 - FAN SHROUD (M1240)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0502 FAN SHROUD
FIG. 21 FAN SHROUD (M1240)

21 1 3524927024 SCREW, FLANGED, HEXAGON HEAD,

M8-1.25 X 20. ... ..t 6 EA
21 2 3823688 BRACKET . ... 2 EA
21 3 3529282007 INSERT, THREADED, M8-1.25X3.80............ 4 EA
21 4 3822410 SHROUD, FAN . . ... ... 1 EA
21 5 3822664 RING,SHROUD ........... ... ... 1 EA
21 6 2239930 INSERT, THREADED, 1/4-20 . . . ... ... ... ... ... 8 EA
21 7 3436663 SCREW, CAP, HEXAGON HEAD, 1/4-20 X 3/4 . . . .. 8 EA

END OF FIGURE
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0505 FAN ASSEMBLY
FIG. 22 ACCESSORY DRIVE (M1240)
22 1 3273024 SCREW, FLANGED, HEXAGON, 1/2-13 X1 1/4 .. .. 1 EA
22 2 3819592 PLATE, BEARING RETAINER . ................. 1 EA
22 3 3811993 BEARING . ....... ... . 2 EA
22 4 3819599 PULLEY, DRIVE THROUGH 12-8GRV ........... 1 EA
22 5 3823690 TENSIONER, 12GRV, 575 IN-LBS. . ... .......... 1 EA
22 6 3524927068 SCREW, FLANGED, HEXAGON HEAD,
M10-15 X 110. ... ..o 6 EA
22 3820784 SPACER, ACCESSDRIVE. .................... 1 EA
22 3442484 SCREW, FLANGED, HEXAGON, 1/2-13 X 11/2.. .. 1 EA
22 3820783 BRACKET, ACCESSDRIVEMTB ............... 1 EA
22 10 3820785 SHAFT, ACCESSDRIVE PULLEY . .............. 1 EA
22 11 3832758 AIRLINE. ... . 1 EA
22 12 54339AX FITTING, 45 4JIC-4ANPTMMBR. .. .............. 1 EA
22 13 10017FX FITTING, 90 2NPT-2NPTMFBR ................ 1 EA
22 14 3266319 SCREW, CAP, HEXAGON HEAD, 3/8-16 X1 1/2 ... 2 EA
22 15 1410950 NUT, SELF-LOCKING, HEXAGON, 3/8-16......... 1 EA
22 16 3266309 NUT, SELF-LOCKING, HEXAGON, 3/8-16......... 2 EA
22 17 3726093 TENSIONER, BELT, 8 GROOVE ................ 1 EA
22 18 3266321 SCREW, CAP, HEXAGON HEAD, 3/8-16 X3 1/2 ... 2 EA
22 19 3820501 BRACKET, BELT TENSIONER. . ... ............. 1 EA
22 20 3266317 SCREW, CAP, 3/8-16 X1......... ... ooiu... 2 EA
22 21 3823403 BELT, POLY8GROOVE. ...................... 1 EA
22 22 3183697 SCREW, CAP, HEXAGON HEAD, .38-16 X2 1/2 . .. 5 EA
22 23 373AX1 NUT, PLAIN, HEXAGON, .38-24. ... ............. 6 EA
22 24 3268945 WASHER, LOCK, 3/8 . ........ ... ... . ... 6 EA
22 25 3268987 WASHER, FLAT, 3/8 . ... ... 6 EA
22 26 3821259 FAN 24.0, PULLER. .. .. ... ... .. .. ... .. .... 1 EA
22 27 3834765 FAN CLUTCH, 8PK, 175.75 .. .. ................ 1 EA
22 28 3832764 BRACKET, FAN CLUTCH MOUNT. . ............. 1 EA
22 29 2834HX SETSCREW. ... . 1 EA
22 30 3524927055 SCREW, FLANGED, HEXAGON HEAD,
M10-1.50 X 30. .. ..o 8 EA
22 31 3819598 PULLEY, CRANK,12GRV .. ....... ... ... 1 EA
22 32 2286HX CLIP,CUSHION .50 . ........... ...t 1 EA
22 33 1600460 NUT, SELF-LOCKING, CLINCH, .25-20 . ... ....... 1 EA
22 34 3524927029 SCREW, FLANGED, HEXAGON HEAD,
M8-1.25 X 35. ... ... 1 EA
22 35 1353990 BRACKET, STANDOFF . .......... ... . ... ..... EA
22 36 1606140 SCREW, CAP, HEXAGON HEAD, 1/4-20 X 3/4 . . . .. EA
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22 37 19401FX FITTING, STRAIGHT 4JIC-4NPTMM ............ 1 EA
22 38 3823402 BELT, POLY, 12GROOVE. . ... ................. 1 EA

END OF FIGURE
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0601 ALTERNATOR
FIG. 23 ALTERNATOR 570 AMP (M1240)

23 1 10823-01171 SCREW,CAPHEXHEAD 3/8-16 X1 ............. 2 EA
23 2 3822788 BRACKET VEHICULAR COMPONENTS. ......... 1 EA
23 3 N1609-4 GENERATOR WITH PULLEY. .................. 1 EA
23 4 N3243 .REGULATOR,VOLTAGE. .. .......... ... ... ... 1 EA
23 5 N9529 ..SPACER,PLATE ... ... ... ... ... . 2 EA
23 6 2175 . WASHER,FLAT . ... . 2 EA
23 7 N9018 ..WASHER SPRING TENSION. ... ............. 2 EA
23 8 N9562 .. SCREW,CAPHEXHEAD 10-32 X1............ 2 EA
23 9 N9465 . WASHER,FLAT . ... 1 EA
23 10 N9467 . NUTPLAIN,CAP . . .. 1 EA
23 11 N9410 .. NUT,PLAIN,OCTAGON. ... ...... ... .. ... .. 1 EA
23 12 500-1114-003 . WASHER,FLAT . ... 1 EA
23 13 N9499 .. BOLT,MACHINE 1/4-28 X5/8. ... ............. 1 EA
23 14 N9459 .WASHER,LOCK 1/4 ... .. ... .. 1 EA
23 15 N1609 . GENERATOR ENGINE ACCESSORY . .......... 1 EA
23 16 N9455 .. WASHER,FLAT 5/16. . ... ... 2 EA
23 17 N9015 .. WASHER,LOCK5/16 . ... 2 EA
23 18 N9014 .. BOLTMACHINE 5/16-18 X 3/4 .. .. ............ 2 EA
23 19 N9331 .. WASHER,FLAT 3/8. .. ... .. 2 EA
23 20 N9461 ..WASHER,LOCK 3/8 . ....... ... i 2 EA
23 21 N9528 ..BOLT,MACHINE 3/8-16 X1 .................. 2 EA
23 22 N9217 .BOLTEYE. ... o 1 EA
23 23 N9231 .. NUT,PLAIN,HEXAGON M20-1.5. . .. ........... 1 EA
23 24 N9642 .. WASHER SPRING TENSION, M20 . .. ......... 1 EA
23 25 N9525 ..KEY,\WOODRUFF. ... ... ... ... ... ....... 1 EA
23 26 N4048 .PULLEY,GROOVE .......... ... ... ... ... 1 EA
23 27 33861 WASHER,FLAT 9/16. . .. ... oo 4 EA
23 28 123499 WASHER,LOCK 9/16 . ... ... 2 EA
23 29 3687587003 SCREW,CAPHEX HEAD 9/16-12 X 13/4 ......... 1 EA
23 30 3820790 BRACKETMOUNTING. . ......... ... 1 EA
23 31 10823-02546 WASHER,FLATM14. ... ... ... ... .. . ... 2 EA
23 32 10823-07771 SCREW,CAPHEX HEAD M14-2.0 X30 MM . ... ... 2 EA
23 33 3829543 BRACKET VEHICULAR COMPONENTS. ......... 1 EA
23 34 3524927026 SCREW,CAP,HEX HEAD M8-1.25 X25MM .. ... .. 4 EA
23 35 3687587002 SCREW,CAPHEX HEAD 9/16-12 X2 1/4 ......... 1 EA
23 36 5120903 BELTV ... 1 EA

END OF FIGURE
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0603 STARTING MOTOR
FIG. 24 STARTER (M1240)
24 3686602 STARTER, 24V .. .. ..ot EA
24 3524930003 WASHER, LOCK, SPLIT, MI0 X 18.1 X2.2........ EA
24 3537689001 SCREW, CAP,M10-1.5. ... ............ovvnn.. 3 EA

END OF FIGURE
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0607 INSTRUMENT OR ENGINE CONTROL
PANELS
FIG. 25 DASH COMPONENTS (M1240)
25 1 3834733 PANEL ASSEMBLY, LH SWITCH,NGR........... 1 EA
25 2 3846212 PANEL, MULTIPLEXED INSTRUMENT .. ......... 1 EA
25 3 3846260 PANEL ASSEMBLY, RH SWITCH, NGR. . ......... 1 EA
25 4 3834908 SWITCH, NGR, ENGINEHIGHIDLE . .. .......... 1 EA
25 5 3680107 SWITCH, NGR, EXHAUSTBRAKE .. ............ 1 EA
25 6 3834907 SWITCH, NGR DRIVELINE LOCK . . ............. 1 EA
25 7 3834780 SWITCH, NGRTOWMODE. ................... 1 EA
25 8 3631186 SWITCH, NGRHOLEPLUG ................... 1 EA
25 9 3834783 SWITCH, NGR TCASE, HI LOW................ 1 EA
25 10 3845578 SWITCH, EATON NGR, FANFORD. ............. 1 EA
25 11 3834906 SWITCH, NGR ABS DIAGNOSTICS . ............ 1 EA
25 12 3834782 SWITCH, NGR, REARHVAC................... 1 EA
25 13 3834784 SWITCH, NGR, DASHLTDMR ................. 1 EA
25 14 3602495 SWITCH, NGR,DIMMER . . ... ....... ... ... ... 1 EA
25 15 3681800 SWITCH, NGR, DOME LIGHT DOUBLE POLE. . ... 1 EA
25 16 1315480 IGNITIONSWITCH. . ... oo 1 EA
25 17 3768812 SHIFTER, XMSN, COMMON, MY09 ............. 1 EA
25 18 112971A BUSHING, PIPE .. ... ... .. 2 EA
25 19 1220FX COUPLING, PIPE . .. ... 1 EA
25 20 4554FX FITTING, 90. . .. ... 1 EA
25 21 3716084 FITTING, STRAIGHT ........... ... ... .. ...... 1 EA
25 22 1416340 SCREW, MACHINE . ....... ... ... .. ... ..... 4 EA
25 23 2149HX1 WASHER, LOCK. . ......... .. 4 EA
25 24 1376550 NUT, SELF-LOCKING, HEXAGON, #10-24 .. ... ... 4 EA
25 25 3818101 CONTROL, PANEL, HEATER-AC ............... 1 EA
25 26 111500A FITTING 90. . ... ... 6 EA
25 27 3844305 PANEL ASSEMBLY, AIR, ELECTRIC. .. .......... 1 EA
25 28 3830246 CONTROLLER, SPOT LIGHT, GOLIGHT . ........ 1 EA
25 29 3064940 VALVE, DASHMANIFOLD . .................... 1 EA
25 30 1499830 SCREW,MACHINE ............. ... ... ... ... 4 EA
25 31 3835987 12V ACCESSORY OUTLET.................... 1 EA
25 32 3844299 SWITCH, NGR, SPOTLIGHT. .. ................ 1 EA
25 33 3835018 SWITCH, NGR, DE-ICER . . . ... ....... ... .. ... 1 EA
25 34 3652642 GAUGE, RESTRICTION IND, 24V. . ............. 1 EA
25 35 3245267 FASTENER, PUSH PIN CONTROL PANEL. ....... 24 EA
25 36 40AW168 HOSE, WINDSHIELD WASHER. . ............... 1 EA
25 37 3820723 CONTROLLER,CTIS .. ... ... 1 EA
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25 38 1978490 SCREW, MACHINE, PAN,XR #10-24 X1.00 ....... 4 EA
25 39 3702535 SWITCH, NGR, CTISDISABLE . ................ 1 EA
25 40 3834806 SWITCH, NGR, WIPER. ....................... 1 EA
25 41 3602489 SWITCH, NGR, WASHER. . .................... 1 EA
25 42 3557108 SWITCH, NGR, MASTER LIGHTING . ... ......... 1 EA
25 43 3661037 SWITCH, NGR, B.O. SERVICE SELECT .......... 1 EA
25 44 3661038 SWITCH, NGR, B.O. LIGHTING . . . . ............. 1 EA

END OF FIGURE
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FIGURE 26 - CENTER CONSOLE PANEL (M1245)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0607 INSTRUMENT OR ENGINE CONTROL
PANELS
FIG. 26 CENTER CONSOLE PANEL (M1245)
26 1 40AW168-43 HOSE,NONMETALLIC,MAKE FROM HOSE P/N
91-546 (60703), 43 INLONG . .. oo o voeeeeeene ., 1 EA
26 2 3886019 PANEL,VEHICULAR,ACCESS SWITCH . .......... 1 EA
26 3 3886225 CWIRING HARNESS &\ oeeeeee e 1 EA
26 4 17-21543 CBUTTONPLUG. .« oeee e 3 EA
26 5 8961K3007 . SWITCH,TOGGLE,IRLIGHTS . . ..o v oo 1 EA
26 6 8961K3008 . SWITCH,TOGGLE,BLACKOUT SPOTLIGHT ... ... 1 EA

END OF FIGURE

0027-3/(4 blank)






TM 9-2355-335-24P 0028

FIELD AND SUSTAINMENT MAINTENANCE
INSTRUMENT PANEL (M1245)

0028-1



TM 9-2355-335-24P 0028

FIGURE 27 - INSTRUMENT PANEL (M1245)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0607 INSTRUMENT OR ENGINE CONTROL
PANELS
FIG. 27 INSTRUMENT PANEL (M1245)
27 1 112560 PANEL,VEHICULAR,MAIN INSTRUMENT ......... 1 EA

END OF FIGURE
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FIGURE 28 - LEFT HAND SWITCH PANEL (M1245)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0607 INSTRUMENT OR ENGINE CONTROL

PANELS

FIG. 28 LEFT HAND SWITCH PANEL (M1245)
28 1 3886016 PANEL,VEHICULAR,LHSWITCH ................ 1 EA
28 2 3886221 .WIRINGHARNESS ........ ... ... .. ....... 1 EA
28 3 9061K2357 . SWITCH,TOGGLE,BLACKOUT LIGHTING . ....... 1 EA
28 4 8961K2356 . SWITCH,TOGGLE,BLACKOUT SERVICE SELECT . 1 EA

END OF FIGURE
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FIGURE 29 - RIGHT HAND SWITCH PANEL (M1245)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0607 INSTRUMENT OR ENGINE CONTROL
PANELS
FIG. 29 RIGHT HAND SWITCH PANEL (M1245)
29 3886018 PANEL,VEHICULARRH SWITCH . ............... 1 EA
29 2 3886223 .WIRING HARNESS ...........ciiiiiiainn... 1 EA

END OF FIGURE
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FIGURE 30 - BATTERY DISCONNECT (M1240)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0608 MISCELANEOUS ELECTRICAL ITEMS
FIG. 30 BATTERY DISCONNECT (M1240)

30 1 3823630 CABLE ASSEMBLY, 2GA23.01975 ............. 1 EA
30 2 3830259 BATTERY DISCONNECT, ASSEMBLY ........... 1 EA
30 3 1606140 SCREW, CAP, HEXAGON HEAD, 1/4-20 X3/4 . .. .. 4 EA
30 4 3544931 SWITCH .. 1 EA
30 5 3823651 CABLE ASSEMBLY, 0GA49.01975 ............. 1 EA
30 6 124623A STRAPLINER. ... ... 4 IN
30 7 703HX WASHER, FLAT, 25X .62X .06 ZY.............. 2 EA
30 8 353AX WASHER, LOCK, 1/4 .. .. ... .. i 2 EA
30 9 767HX1 NUT, HEXAGON, .25-20G5ZY ................. 2 EA
30 10 3825320 BRACKET, CABLEROUTING .................. 1 EA
30 11 2681HX CLIP, CUSHION, 1.75 STRAIGHT VY ............ 1 EA
30 12 3063867 BRACKET, STANDOFF, 4.00 X1.63X.1990 ...... 1 EA
30 13 1600460 NUT, SELF-LOCKING, CLINCH, .25-20 . ... ....... 1 EA
30 14 3823629 CABLE ASSEMBLY, 0000GA 145.0 1139.......... 1 EA
30 15 3823633 CABLE ASSEMBLY, 0000GA 120.0 1139A ... ..... 1 EA
30 NI 3498579 GROMMET . ... s 3 EA
30 NI 571FX GROMMET . ... .. . 1 EA

END OF FIGURE
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FIGURE 31 - BATTERY DISCONNECT (M1245)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0608 MISCELANEOUS ELECTRICAL ITEMS
FIG. 31 BATTERY DISCONNECT (M1245)

31 1 MS35489-46 GROMMET,NONMETALLIC . . ....... ... ... . ... 1 EA
31 2 3906359 LEAD,ELECTRICAL . ... ... 1 EA

END OF FIGURE
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FIGURE 32 - CAPSULE ELECTRICAL OUTLET (M1245)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0608 MISCELANEOUS ELECTRICAL ITEMS
FIG. 32 CAPSULE ELECTRICAL OUTLET (M1245)

32 1 1416350 SCREW,MACHINE,#10-24 X .7SNSSS ........... 6 EA
32 2 71059 WASHER,LOCK#10 X .34 X.05S8S .............. 6 EA
32 3 MS15795-808 WASHER,FLAT#10X 41X .05SS ............... 6 EA
32 4 3887942 WIRING HARNESS,INVERTER SWITCH .. ........ 1 EA
32 5 21INE-040 NUT,SELF-LOCKING,.25-20G2ZC............... 2 EA
32 6 SDLM-150 CIRCUITBREAKER . ... ... e 1 EA
32 7 MS24523-23 SWITCH,TOGGLE ........... ... ... . ... .. ... 1 EA
32 8 3891719 CABLE ASSEMBLY .. ... 1 EA
32 9 3891937 CABLE ASSEMBLY . ... .. 1 EA
32 10 3907574 OUTLET ASSEMBLY . ... ... i 1 EA
32 11 3908629 CABLE ASSEMBLY . ... .. ... 1 EA
32 12 3891721 CABLE ASSEMBLY .. ... 1 EA
32 13 3869467 WIRING HARNESS,CAB12VDC ... .............. 1 EA
32 14 3907687 LABEL. . ... 1 EA
32 15 1499830 SCREW,MACHINE,.25-20X1.00NS ZC. . .......... 2 EA
32 16 3908628 BRACKET,ANGLE . ... ... .. . 1 EA
32 17 0192408 NUT,SELF-LOCKING,.25-20G5ZY .. ............. 4 EA
32 18 3891720 CABLE ASSEMBLY ... ... ... i 1 EA
32 19 3828176 CABLE ASSEMBLY .. ... ... 1 EA
32 20 0110960 SCREW,CAP,HEX HEAD,.25-20X1.00 G5 ZY .. .. ... 4 EA
32 21 MS4024 INVERTER ASSEMBLY . ......... .. ... .. ...... 1 EA
32 22 Cov2513 CLAMPLOOP,150ID. ...t 1 EA

END OF FIGURE
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FIGURE 33 - MK44 ELECTRICAL OUTLET (M1245)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0608 MISCELANEOUS ELECTRICAL ITEMS
FIG. 33 MK44 ELECTRICAL OUTLET (M1245)
33 1 155842 SCREW,CAP,HEX HEAD,.31-18 X .75G5ZY ....... 4 EA
33 2 3886224 LABEL,CAUTION . ... ... e 1 EA
33 3 93-1533720U RELAY ASSEMBLY . ......... .. ... ... ... 1 EA
33 4 1531470 .TERMINALBOX . ... 1 EA
33 5 MS35489-49 . GROMMET,NONMETALLIC . . .................. 2 EA
33 6 AN365-1024A . NUT,SELF-LOCKING#10-24 G2 ZY.............. 4 EA
33 7 1379HX . WASHER,FLAT,#10X.50X.05ZC . ............... 4 EA
33 8 11674728 .CONNECTOR. . ... e 1 EA
33 9 71522 . SCREW,MACHINE #10-24X1.00NS S ........... 4 EA
33 10 3886021 BRACKETMOUNTING. ........ ... ... ... ... 1 EA
33 11 1333510 NUT,SELF-LOCKING,.31-18 G5ZY .. ............. 4 EA
33 12 3891690 CABLE ASSEMBLY .. ... 1 EA
33 13 3891691 CABLE ASSEMBLY . ... ... 1 EA
33 14 40181 NUT,PLAIN,HEXAGON,M20-2.5 C1I09 UF ......... 2 EA

END OF FIGURE
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FIGURE 34 - REAR CARGO ELECTRICAL OUTLET (M1245)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0608 MISCELANEOUS ELECTRICAL ITEMS
FIG. 34 REAR CARGO ELECTRICAL OUTLET

(M1245)
34 1 COV2513 CLAMPLOOP,1.50ID. . ..o oo 2 EA
34 2 3891722 CABLE ASSEMBLY ... oiieei e 1 EA
34 3 3891723 CABLE ASSEMBLY .. ..., 1 EA
34 4 3869468 WIRING HARNESS,REAR . .. ..o oo 1 EA
34 5 3907935 OUTLETASSEMBLY . ..o 2  EA
34 6 3907931 PLATE,SPACER . . ..o\t 2  EA
34 7 MS27183-10 WASHER,FLAT,.25 X .62 X .06 ZY. . .............. 22 EA
34 8 MS35338-44 WASHER,LOCK,.25 X .49 X .06 ZY HDN .......... 10 EA
34 9 MS35206-285 SCREW,MACHINE,.25-20 X 1.50NS ZC. . ......... 6 EA
34 10 MS25043-16DA COVER,ELECTRICAL ... oieaeeeen, 1 EA
34 11 0192408 NUT,SELF-LOCKING,.25-20 G5 ZY . ... ........... 2  EA
34 12 S344G12 CLAMPLOOP,.75 D . . . oot oeeeeee e 1 EA
34 13 110961 SCREW,CAP,HEX HEAD,.25-20X.75 G5 ZY ... ..... 2 EA
34 14 21080E00 EQUALIZER,BATTERY .. ..o, 1 EA
34 15 95860 NUT,PLAIN,HEXAGON,.25-20 G5 ZY ............. 6 EA
34 16 95007 SCREW,CAP,HEX HEAD,.25-20 X 1.25 G5 ZY . . . . .. 6 EA
34 17 378429-8 BOLT,MACHINE, 2520 X .75G5ZY . ............. 4  EA
34 18 3908581 PDU ASSEMBLY, 12V . . ..ot oeeeeeeeeeeee 1 EA

END OF FIGURE
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FIGURE 35 - EXTERIOR LIGHTS (M1240) (SHEET 2 OF 2)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0609 LIGHTS
FIG. 35 EXTERIOR LIGHTS (M1240)

35 1 1656090 SCREW, PAN, #10-24 X1.25. .. ................ 4 EA
35 2 3382847 LIGHT, CLEAR MARKER, AMBER. . . . ........... 2 EA
35 3 3630961 GASKET, MARKER LIGHT BRACKET............ 2 EA
35 4 3711066 SHIELD, MARKER LIGHT . .................... 2 EA
35 5 52813AX WASHER, FLAT, #10 X 41X .05................ 6 EA
35 6 1376550 NUT, HEXAGON, LOCK, #10-24 ................ 6 EA
35 7 3665718 LIGHT BAR ASSEMBLY, LED, AMBER . ... ....... 1 EA
35 8 1416350 SCREW, MACHINE, #10-24 X3/4 .. ............. 2 EA
35 9 3824996 BRACKET, STDF 1.63 X131 X .06.............. 1 EA
35 10 1463620 CLIPPUSHTYPE 7/16ID .. ....... ... ... ...... 3 EA
35 11 3827333 WIRE HARNESS, CAB, CONTROL GO LIGHT . . ... 1 EA
35 12 3845294 BRACKET, STDF 2.00 X1.50 X0.06............. 2 EA
35 13 3836181 NUT, JAMM20-25 ... ... ... ... 2 EA
35 14 3830255 LIGHT, SPOT,CLEAR. .. ... ... .. 4 EA
35 15 64050AX NUT, HEX, LOCK#10-24 G5 . .................. 16 EA
35 16 1379HX WASHER, FLAT, #10 X 50X .05 ................ 16 EA
35 17 3536558 SCREW, CAP, SOCKET, #10-24 X1.00........... 16 EA
35 18 59030AX SCREW, PAN, XR#10-24 X .50................. 4 EA
35 19 3830246 CONTROLLER, SPOT LIGHT GO LIGHT ......... 1 EA
35 20 3826096 BRACKET, SPOT LIGHT CONTROL .. ........... 1 EA

END OF FIGURE
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FIGURE 36 - EXTERIOR LIGHTS (M1240A1) (SHEET 1 OF 2)
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FIGURE 36 - EXTERIOR LIGHTS (M1240A1) (SHEET 2 OF 2)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0609 LIGHTS
FIG. 36 EXTERIOR LIGHTS (M1240A1)
36 1 1656090 SCREW,MACHINE,10-24 X 1 1/4. . ............... 4 EA
36 2 35890Y LIGHTMARKER,AMBER ... ...... ... ... .. ... ... 2 EA
36 3 MT10244E200 DET 2 GUARD,LAMPMARKER LIGHT. . ................ 2 EA
36 4 MS15795-808 WASHER,FLAT#10 X 41X .05SS............... 6 EA
36 5 1272007-71 NUT,SELF-LOCKING#10-24 NSSS .............. 6 EA
36 6 35751Y LIGHT BARASSY,LED, .......... .. ... .. ...... 1 EA
36 7 1416350 SCREW,MACHINE,10-24 X3/4 ... ............... 2 EA
36 8 3536558 BOLT,INTERNAL,WRENCHING,10-24 X 1.......... 16 EA
36 9 3563706002 WASHER,FLATM5X10X1ZG. .. ................. 16 EA
36 10 2049M-XIR LIGHT ASSEMBLY,. . .. ..o e 4 EA
36 11 71772 .SCREW,ROUND HEAD,. ...................... 4 EA
36 12 15007 .LENS,LIGHTJINFRARED ...................... 1 EA
36 13 49100 .LAMP UNITVEHICULAR,. .. .. ......... .. ..., 1 EA
36 14 49200 ..LENS AND REFLECTOR, . . .. ... it 1 EA
36 15 49000 .. BULB,SPOTLIGHT, . ........ ... .. ... . ..., 1 EA
36 16 2049-148 CGASKET, . 1 EA
36 17 3827333 WIRING HARNESS,CAB .. ... ... ... ... ... 1 EA
36 18 1463620 CLAMPLOOP,.44 ID. ... 3 EA
36 19 3845294 BRACKET,ANGLE,SPOTLIGHT . .. ............... 2 EA
36 20 40181 NUT,PLAIN,HEXAGON,M20-2.5 C109 UF ......... 2 EA
36 21 3824996 BRACKETANGLE, . ... ... .. . 1 EA
36 22 28957 SCREW,MACHINE,10-24 X 1/2 .. .. .. ... ...t 4 EA
36 23 2049-D SWITCH ASSEMBLY,CONTROL PANEL. .......... 1 EA
36 24 3826096 BRACKET,MOUNTING,SPOTLIGHT CONTROL.. .. .. 1 EA
36 25 AN365-1024A NUT,SELF-LOCKING#10-24 G2 ZY. . . . ........... 16 EA
36 26 1379HX WASHER,FLAT#10 .......... .ot 16 EA

END OF FIGURE
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FIGURE 37 - REAR LIGHTS AND WIRING (M1240A1) (SHEET 2 OF 4)
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FIGURE 37 - REAR LIGHTS AND WIRING (M1240A1) (SHEET 3 OF 4)
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FIGURE 37 - REAR LIGHTS AND WIRING (M1240A1) (SHEET 4 OF 4)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0609 LIGHTS
FIG. 37 REAR LIGHTS AND WIRING (M1240A1)
37 1 1272007-71 NUT,SELF-LOCKING#10-24 NSSS .............. 22 EA
37 2 71010 WASHER,FLAT,.20 X .69 X.04SS................ 2 EA
37 3 MS51957-69 SCREW,MACHINE,10-24 X 11/2. . ............... 22 EA
37 4 35751R LAMPUNITVEHICULAR, . ... .. ... . EA
37 5 0192408 NUT,SELF-LOCKING,.25-20G5ZY . .............. 8 EA
37 6 3268682 WASHER,FLAT#10 .. ... ... . 20 EA
37 7 MT10244E200 DET 2 GUARD,LAMPMARKER LIGHT . . ................ 4 EA
37 8 35890R LIGHT,CLEARANCE,RED ...................... 4 EA
37 9 192407 SCREW,CAPHEX HEAD,1/4-20 X1 1/4 .. ......... 2 EA
37 10 0110960 SCREW,CAP,HEX HEAD,.25-20 X1.00 G5 ZY ... ... 2 EA
37 11 82562 REFLECTOR,RED .. ... ... .. ... ... ... ... 4 EA
37 12 110961 SCREW,CAP,HEX HEAD,.25-20 X .75 G5 ZY . ... ... 4 EA
37 13 COV050971 CLAMPLOOPR,.251ID. ... 2 EA
37 14 3822214 WIRING HARNESS,CARGO .................... 1 EA
37 15 COV1313 CLAMPLOOPR,.751ID. ... i 4 EA
37 16 MS35489-49 GROMMETNONMETALLIC, ................... 2 EA
37 17 S075142 NUT,SELF-LOCKING,.38-16 GB PO.............. 8 EA
37 18 3843132 BRACKET,VEHICULAR COMPONENTS. ......... 2 EA
37 19 07358 STOP LIGHT,VEHICULAR . . . .................. 2 EA
37 20 0142774 SCREW,CAPHEX HEAD,3/8-16 X 11/4 . ......... 4 EA

END OF FIGURE

0038-5/(6 blank)






TM 9-2355-335-24P 0039

FIELD AND SUSTAINMENT MAINTENANCE
SPOTLIGHTS (M1245)

0039-1



TM 9-2355-335-24P 0039

FIGURE 38 - SPOTLIGHTS (M1245)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0609 LIGHTS
FIG. 38 SPOTLIGHTS (M1245)

38 1 MS16995-41B SCREW,CAP,SOC HEAD,#10-24 X1.25NS BO . .. .. 16 EA
38 2 3886014 WIRING HARNESS,SPOTLIGHT ... .............. 1 EA

END OF FIGURE
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FIGURE 39 - BATTERY DISCONNECT ASSEMBLY
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0612 BATTERIES AND MOUNTING

FIG. 39 BATTERY DISCONNECT

ASSEMBLY
40 1 3830259 DISCONNECT ASSY,DISCONNECT .............. 1 EA
40 2 110961 SCREW,CAP,HEX HEAD,.25-20 X .75 G5 ZY .. .. ... 4 EA
40 3 3117510 GUARD,HOSE-TUBING,8 IN. BLACK . ............ 1 EA
40 4 3863367 LEAD,ELECTRICAL,A98 IN ... .......... ... .... 1 EA
40 5 3857894 LEAD,ELECTRICAL60OIN . ......... ... ... ... ... 1 EA
40 6 2870 GROMMET,NONMETALLIC, .................... 2 EA

END OF FIGURE
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FIGURE 40 - BATTERY AND ISOLATER ASSEMBLIES (SHEET 1 OF 3)
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FIGURE 40 - BATTERY AND ISOLATER ASSEMBLIES (SHEET 2 OF 3)
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FIGURE 40 - BATTERY AND ISOLATER ASSEMBLIES (SHEET 3 OF 3)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0612 BATTERIES AND MOUNTING
FIG. 40 BATTERY AND ISOLATER
ASSEMBLIES
40 1 0192408 NUT,SELF-LOCKING,.25-20G5ZY .. ............. 1 EA
40 2 110961 SCREW,CAP,HEX HEAD,.25-20 X .75 G5 ZY .. .. ... 1 EA
40 3 N2008 ISOLATOR,BATTERY. . ....... .. ... ... ... 1 EA
40 4 N9253 CNUTM12-1.75. o 3 EA
40 5 N9350 .WASHER,LOCKM12 ... ... .. ... .. .. ...... 3 EA
40 6 N9408 WASHERFLATM12. . ..o 3 EA
40 7 N9191 .STUDM12-1.75 X40MM. .. ....... .. .. .. ....... 3 EA
40 8 N9689 .WASHER,FLATMS. . ... .. 1 EA
40 9 N9015 .WASHER,LOCKMS8 . ... ...... ... ... ... ....... 1 EA
40 10 N9620 .BOLT,STEEL,GROUND M8-1.25X22.............. 1 EA
40 11 3638450 STRAP.ELECTRICAL, .. ... 1 EA
40 12 96056 WASHER,FLAT,.38 X .81 X.07ZY. .............. 26 EA
40 13 95123 BOLT,MACHINE,3/8-16 X5 .. ..................... 2 EA
40 14 10823-00318 NUT,SELF-LOCKING,.38-16 G5ZY .. .............. 4 EA
40 15 95113 SCREW,CAP,HEX HEAD,3/8-16 X2 1/2 ... .......... 1 EA
40 16 117584A LUG,TERMINAL,POSITIVE . ... ... ... ... ... .. 4 EA
40 17 123496 WASHER,LOCK,.38 X .68 X .09ZYH ............... 12 EA
40 18 95862 NUT,PLAIN,HEXAGON,.38-16 G5 ZY . .. ............ 12 EA
40 19 B1821BH038C225N SCREW,CAP,HEX HEAD,3/8-16 X2 1/4 . ... ......... 7 EA
40 20 BT-38N LUG,TERMINALNEGATIVE. . .. ... ... ... .. 4 EA
40 21 42114 SCREW,J-HOOK,3/8-16 X33/4. ... ................ 8 EA
40 22 3859564 BRACKET,BATTERY . ... ... ... .. it 4 EA
40 23 8008-158.MDL.NO.34VX BATTERY,12V,800CCA34VX. ... ... ........... 4 EA
40 24 3857897 CABLEASSEMBLY . ....... ... i 1 EA
40 25 3857895 CABLEASSEMBLY . ....... ... . ... 1 EA
40 26 3857898 CABLE ASSEMBLY . ....... ... . .. 1 EA

END OF FIGURE
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FIGURE 41 - BATTERY BOX ASSEMBLIES (M1240A1) (SHEET 1 OF 2)
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FIGURE 41 - BATTERY BOX ASSEMBLIES (M1240A1) (SHEET 2 OF 2)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0612 BATTERIES AND MOUNTING

FIG. 41 BATTERY BOX ASSEMBLIES (M1240A1)

41 1 3861399 BATTERY COVER,LH ....... ... ... ... ... ...... 1 EA
41 2 0148496 SCREW, THUMB,3/8-16 X 1 .. ....... ... 4 EA
41 3 3268981 SCREW,CAP,SOCKET,3/8-16 X1 ................ 4 EA
41 4 3268987 WASHER,FLAT,3/8 . . . .o oo i 4 EA
41 5 2061-1 HANDLE,RECESS,. ........ ... .. ... 2 EA
41 6 10823-00817 NUT,SELF-LOCKING,ASSEMBLED WASHER,

38 -16. . . 4 EA
41 0142772 SCREW,CAP,HEX HEAD,.38-16 X 1.00 G8 PO. ..... 20 EA
41 S075142 NUT,SELF-LOCKING,.38-16 G8BPO............... 12 EA
41 3900616 BATTERYBOX,LH ............ 1 EA
41 10 37939 NUT,SPEED,3/8-16......... ..., 4 EA
41 11 3861404 BATTERYCOVER,RH . ... ... ... ... ... . 1 EA
41 12 3900618 BATTERYBOX,RH. . ... ... ... ... .. . ... 1 EA

END OF FIGURE
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FIGURE 42 - BATTERY, DRIVER SIDE (M1245) (SHEET 1 OF 2)
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FIGURE 42 - BATTERY, DRIVER SIDE (M1245) (SHEET 2 OF 2)
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FIG. ITEM PART NO. DESCRIPTION QTY. UM
GROUP 0612 BATTERIES AND MOUNTING
FIG. 42 BATTERY, DRIVER SIDE (M1245)
42 1 96056 WASHER,FLAT,.38 X .81 X .07 ZY................ 18 EA
42 2 3904873 BRACKET,BATTERY HOLD DOWN. .. ............ EA
42 3 3904888 STUD,.38-16X9.00ZP . .......... ... .. ........ EA
42 4 0169670 NUT,PLAIN,HEXAGON,.38-16 G8 ZY ............. 8 EA

END OF FIGURE
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FIGURE 43 - BATTERY, PASSENGER SIDE (M1245) (SHEET 1 OF 2)
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FIGURE 43 - BATTERY, PASSENGER SIDE (M1245) (SHEET 2 OF 2)
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FIG.  ITEM PART NO. DESCRIPTION QTY. UM

GROUP 0612 BATTERIES AND MOUNTING
FIG. 43 BATTERY, PASSENGER SIDE (M1245)

43 1 96056 WASHER,FLAT,.38 X .81 X .07 ZY................ 16 EA
43 2 S344G15 CLAMPLOOP . . .. 2 EA
43 3 3904873 BRACKET,BATTERY HOLD DOWN. .............. 2 EA
43 4 3904888 STUD,.38-16X9.00ZP . .......... ... ... .. unn. 4 EA
43 5 0169670 NUT,PLAIN,HEXAGON,.38-16 G8 ZY ............. 8 EA
43 6 3903979 CABLEASSEMBLY ......... ... i 1 EA
43 7 0155849 BOLT,MACHINE,.38-16X1.00G5ZY .............. 3 EA
43 8 COVv2113 CLAMPLOOP . ... ..o 3 EA
43 9 COV-2913-71 CLAMPLOOP . .. ... 1 EA
43 10 3905060 CABLEASSEMBLY ...... ... .. i 1 EA

END OF FIGURE
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